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Spare parts catalog- Yanmar engines

(A)=4JH-DTE



YOOR2020 voor2020 1.CYLINDER BLOCK

. (A)=4JH-DTE (D)=
Fig.1.CYLINDER BLOCK ()= (E)=
(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R

yyHJavy

e

B () D) E (F)

Fig. CYLINDER BLOCK 1 1 72947201560  BLOCK ASSY.,CYLINDER 1
4 3 17105101921  PLUG NPTF 1 1
5 3 124160-01910 PLUG PT1/4 2
6 3 23871010000  PLUG PT1/8 1
7 3 23871-030000  PLUG PT3/8 1
8 3 27225100140 PLUG 10X14 1
9 3 27231-500000  PLUG 50 1
10 3 27241-120000  PLUG 12 2
1 3 27241-300000 _ PLUG 30 8
12 2 129472-01100 LINER,CYLINDER 4
13 2 23414-120000  GASKET 12 1
14 2 23887-120002___ PLUG M12 1
15 2 128371-01800  COCK W/VALVE 1
16 2 *REF.2=13 KNOCK,PIPE 2
17 2 *REF. 3=5 PARALLEL PIN 8X16 2
18 2 *REF. 5 MAIN BEARING 1
19 2 *REF. 6=1 BUSH A 1
20 2 *REF.11=41 SPRING PIN 6X12 2
21 2  *REF.29= 3 SPRING PIN 3X10 4
22 1 12915001200  BOLT,CYL.HEAD 18
23 1 129553-01350 GASKET,CYL.HEAD T1.4 1 A
24 1 129553-01340 GASKET,CYL.HEAD T1.3 1 B
25 1 129491-01360 GASKET,CYL.HEAD T1.5 1 B
26 1 124460-77680____ CLAMP 1
27 1 23061-070300  PIPE 7X300 1

) oy 2L

r
131 6

16 10
@ REFER TO FIG.29

Remarks
A)STANDARD

B)ADJUSTMENT .
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR2020 voor2020 2.GEARS HOUSING

. A)=4JH-DTE D)=
Fig.2.GEARS HOUSING (o e
(C)= (F)=
- REF. LEV. PARTS NO. DESCRIPTION QTY I R
Fig gE‘\:'L\gg ﬁo ® ® © © ©® @
: USING 1 1 129470-01500 HOUSING,GEARS 1
2 1 129150-01510 GASKET 1
3 1 129150-01520 FLANGE 1
4 1 129150-01530 GASKET 1
5 1 121023-01550 COVER,BLIND 1
6 1 129470-01550 O-RING 2
7 1 121450-01560 STUD M 8X22 3
8 1 124160-01751 COVER,OIL FEED 1
9 1 24311-000320 O-RING 1A P32.0 1
10 1 129795-01800 OIL SEAL 1
REFER T0 F16.30 1 1 129150-01870 COVER 1
12 1 129150-01880 GASKET 1
13 1 129795-01950 KNOCK,PIPE 2
14 1 24341-000260 O-RING 1A S26.0 1
15 1 26106-060122 BOLT M 6X12 2
16 1 26106-080122 BOLT M 8X12 4
17 1 26106-080452 BOLT M 8X45 6
18 1 26106-080552 BOLT M 8X55 3
19 1 26106-080852 BOLT M 8X85 4
20 1 26216-080182 STUD M 8X18 1
21 1 22117-080000 WASHER 8 1
22 1 26366-080002 NUT M 8 3
23 1 23414-080000 GASKET 8 4

19 12 11 23 16

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 voor2020 3.FLYWHEEL HOUSING

Fig.3.FLYWHEEL HOUSING G o
(C)= (F)=
_ R . REF. LEV. PARTS NO. DESCRIPTION QTY I R
. 3 7724 KRKA=IWING T T ® ® © © ©® @
Flg. FLYWHEEL HOUSING 129400-01600 HOUSING,FLYWHEEL

129100-01620 GASKET
129795-01780 OIL SEAL

26106-100302 BOLT M10X30
22312-080160 PARALLEL PIN 8X16

o sl N R
B
NOolR kR

REFER TO FIG.63,64 §

/

REFER TO FIG 4

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 vyoor2020 4.LUB. OIL SUMP

. (A)=4JH-DTE (D)=
Fig.4.LUB. OIL SUMP ()= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
AALILIN W ® © ©® ©® @
. 129470-01700 SUMP,LUB.OIL 1
Fig. LUB. OIL. SUMP 129470-01710  BRACKET 2
26106-100252 BOLT M10X25 4
129400-01750 GASKET 1

26106-080252 BOLT M 8X25 13
26106-080252 BOLT M 8X25
26106-080252 BOLT M 8X25
26106-080402 BOLT M 8X40
26106-080702 BOLT M 8X70

© o ~Nlo sl Nk
P RrRrlkrPRrR|PRRP

w N Ao

ISA R~ Sy
FLYWHEEL HOUSING

REFER T0 FIG.28

TI3ARL =D
FLYWHEEL HOUSING

~

e

2 3

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020

Yoor2020 5.MAIN BEARING
. (A)=4JH-DTE (D)=
Fig.5.MAIN BEARING ()= (E)=
(©)= ()=
X { ~/ X g }ll REF. LEV. PARTS NO. DESCRIPTION QTY
. ®»n ® (€ O B ©

Fig. MAIN BEARING 3 2 72915002800  BEARING ASSY.,MAIN 5

6 2 72915002930  BEARING ASSY. THRUST 2

° 2 12915002020 _ BOLT 10

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 voor2020 6.CAMSHAFT BEARING

Fig.6.CAMSHAFT BEARING G e
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R

DL YT R XA W ® © ©® ©® ©

Fig. CAMSHAFT BEARING 1 121500050  DEARNG.THRUST :

3 1 26106-080162 BOLT M 8X16 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 voor2020 7.BREATHER

. A)=4JH-DTE D)=
Fig.7.BREATHER (o e
(€)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
7" U - "j' @» ® () (DO B (F
1 2  129470-03010  COVER,BREATER 1
F'ig_ BREATHER 2 2 129150-03070  BAFFLE 1
3 2 121750-03080 __ PLATE 1
4 2 24341000530  O-RING 1A S53.0 1
5 2 26106-080202  BOLT M 8X20 1
6 2 26106-080402 BOLT M 8X40 1
7 1 23000-016000  CLAMP 16 1
8 1 23000025000  CLAMP 25 1
9 1 23297-160081 __ CLAMP 1
10 1 129472-03090  PIPE L440 1

. REFER TO FIG 13

I3
REFER TO FIG 12 ? }

|

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020

Fig.8.ENGINE LIFTER

, YYPEHF Y
Fig. ENGINE LIFTER

voor2020 8.ENGINE LIFTER
(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129470-07230 LIFTER,ENGINE 1
2 1 124736-07900 LIFTER,ENGINE 1
3 1 26106-080142 BOLT M 8X14 2
4 1 26106-080162 BOLT M 8X16 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020

Fig.9.LABELS

‘ AALIN
Flg-9 LABELS

CAUTIO

e———)
——————
— 4

/

@ TARMAR QIESEL ENGNE CO L7

S—

vYoor2020 9.LABELS
(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 135665-07210 LABEL 1
2 1 127611-07350 LABEL 1
3 1 126630-07370 LABEL 1
4 1 123682-07850 LABEL 1
5 1 120445-44620 PLATE 1
6 1 177075-02550 LABEL 1
7 1 177088-02430 LABEL 1
8 1 42220-008960 LABEL 1
9 1 102210-07990 RIVET 6

FANNAF TIRSEL ENGINE (0 LT

YANMAR)

—38

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020

Fig.10.ENGINE BRACKET

rie. 10

)74 TT7—Fh
ENGINE BRACKET

voor2020 10.ENGINE BRACKET
(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129470-08100 BRACKET,ENGINE 2
2 1 129470-08110 BRACKET,ENGINE 1
3 1 129470-08120 BRACKET,ENGINE 1
4 1 26106-100202 BOLT M10X20 8
5 1 26116-120302 BOLT M12X30 4

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 voor2020 11.CYLINDER HEAD

. A)=4JH-DTE D)=
Fig.11.CYLINDER HEAD i o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
l l :/') ~/9-,\ v K »n ® (€ (O B (F

H 1 1 729474-11701 HEAD ASSY..CYLINDER 1
Fig' CYLINDER HEAD 4 3 129150-11050 PEACE 4
5 3 129470-11080 SEAT.SUC.VALVE 4

6 3 129470-11090 SEAT.EXH.VALVE 4

7 3 120130-11160 GUIDE.SUC.VALVE 4

8 3 129150-11170 GUIDE.EXH.VALVE 4

9 3 121850-11860 PLUG PT 1/4 3

10 3 23871-030000 PLUG PT 3/8 4

1 3 27241-220000 PLUG 22 4

12 3 27241-400000 PLUG 40 2

13 3 26216-060202 STUD M 6X 20 8

14 2 129100-11100 VALVE.SUCTION 4

15 2 129100-11110 VALVE.EXHAUST 4

16 2 129795-11120 SPRING.VALVE 8

17 2 129795-11180 RETAINER 8

18 2 103338-11190 COTTER 8

19 2 121400-11340 SEAL.VALVE STEM 8

20 2 129150-11370 CAP 8

21 2 26216-080222 STUD M 8X 22 2

22 2 26216-081002 STUD M 8X100 2

23 2 26367-060002 NUT M 6 8

24 2 *REF. 13=11 NUT M 8 2

25 2 *REF. 32=21 NUT M 8 2

26 1 119625-11870 PROTECTOR 4

27 1 119625-11900 RETAINER 4

28 1 119625-11880 SEAT 4

29 1 129550-11240 SHAFT ASSY..W/PLUG 1

31 2 129150-11260 SUPPORT A 2

32 2 129150-11270 SUPPORT B 3

33 2 129150-11280 SPRING 4

4 2 729150-11650 ARM ASSY. 8

36 3 129150-11230 ADJUSTER,CLEARANCE 8

37 3 129150-11750 NUT M 8X1.0 8

38 2 26226-080182 STUD M 8X18 3

39 2 26756-080002 NUT M8 3

40 2 27241-100000 PLUG 10 2

41 1 22351-060012 SPRING PIN  6.0A 2

42 1 26106-080252 BOLT M 8X25 3

43 1 26106-080502 BOLT M 8X50 7

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 voor2020 12.BONNET

. A)=4JH-DTE D)=
Fig.12.BONNET (o e
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
. © s w ®w ® (© O E F
1 2 N9 1 1 729470-11520  BONNET ASSY. 1
: 3 2 129550-11310 GASKET 1
Flg‘ BONNET 4 2 121850-01910 STUD M 8X12 1
5 2 26366-080002 NUT M8 1
6 2 *REF.7=1 COVER,BREATHER 1
7 2 *REF.7=2 BAFFLE 1
8 2 *REF.7=3 PLATE 1
9 2 *REF.7=4 O-RING 1A S53.0 1
10 2 *REF. 7=5 BOLT M 8X20 1
11 2 *REF. 7=6 BOLT M 8X40 1
12 1 124160-01751 CAP, OIL FEED 1
13 1 24311-000320 O-RING 1A P32.0 1
14 1 124160-11360 KNOB 3
15 1 24311-000120 O-RING 1A P12.0 3

REFER TOFIG T

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 voor2020 13.SUCTION MANIFOLD

. (A)=4JH-DTE (D)=
Fig.13.SUCTION MANIFOLD ()= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
13 ¥arxv=Rk—ILK @ ® © ©® ©® @
Fie SUCTION MANIFOL.D Isero1s0  CoveR i
26476-060142 SCREW M 6X14 18

129550-12110 GASKET 1
129470-12300 SILENCER ASSY. 1
129470-12320 BRACKET 1
23000-054000 CLAMP 54 1
3
2

26106-080202 BOLT M 8X20
26366-080002 NUT M8

P RrRrIvNPEPRIdMNR

REFER 70 FiG.41

IEIA Ny kL
LIQUID PACKING

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020

Fig.14.MIXING ELBOW

XTI NER
Fig. l 4 MIXING EL.BOW

REFER TO FIG. 16

voor2020 14.MIXING ELBOW
(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129792-13551 ELBOW,MIXING D76.3 1
2 1 129792-13520 GASKET 1
3 1 22137-080000 WASHER 8 3
4 1 26703-080002 NUT M 8 3

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 voor2020 15.CAMSHAFT

. A)=4JH-DTE D)=
Fig.15.CAMSHAFT (o e
(©)= ()=
s REF. LEV. PARTS NO. DESCRIPTION QTY I R
. l 5 AL x Tk ®W ® © ©® ©® 6
Fig. CAMSHAFT 1 1 129472-14010  CAMSHAFT (D35) 1
11 1 120472-14011  CAMSHAFT (D30) 1 F oA
= (A=x)
2 1 129150-14100  GEAR,CAM (D35) 1
F_ 4 — 21 1 129150-14101  GEAR,CAM (D30) 1 s
OoLD NEW (A=X)
3 1 129150-14200  TAPPET 8
4 1 129150-14400  ROD,PUSH 8
5 1 22512-070140 _ FEATHER KEY 7X14 1

REFER TO FIG.§  /

Remarks
A) INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.2-1(GEAR).

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR2020 voor2020 16. TURBOCHARGER
. (A)=4JH-DTE (D)=
Fig.16. TURBOCHARGER (B)= (E)=
(©)= (F)=
. REF. LEV. PARTS NO. DESCRIPTION QTY I R
l 6 aA—-E > @ ® © O ©® @
: 1 1 129473-18000  TURBOCHARGER RHB52HW 1
F'g' TURBOCHARGER 1 1 129474-18001  TURBOCHARGER RHB52HW 1 N
(A=E30946)
<oy 53¢ 2 1 129792-18090  GASKET 1
23 ~I1t—2FIG. 8 .

COMPONENT-PARTS:REFER TO FIG.53 3 1 128695-44090  COCK PT1/8 !

4 1 120474-44480___ JOINT 1

5 1 124460-77680  RETAINER 1

6 1 26703-080002  NUT M8 4

7 1 26213-080182__ STUD _M8X 18 3

8 1 23061070300  PIPE 1

9 1 128270-13620  ELBOW PT 3/8 1

REFER 70 FIG.32

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 voor2020 17.AIR COOLER
. (A)=4JH-DTE (D)=
Fig.17.AIR COOLER (B)= (€)=
(©)= (F)=
- REF. LEV. PARTS NO. DESCRIPTION QTY
13=9—-7 @ ® © © ® ©
Fig. l 7 AIR COOLER 1 1 12047418110  DUCT.AIR 1
2 1 129474-18120 GASKET 1
3 1 129474-18130 HOSE,RUBBER 1
4 1 129474-18140 HOSE,RUBBER 1
5 1 129474-18150 BEND 1
6 1 129150-77510 GASKET 1
7 1 23000-060000 CLAMP 60 1
8 1 23000-070000 CLAMP 70 3
9 1 26106-080202 BOLT M 8X20 4
I 01 1 26106-080202 BOLT M 8X20 6
(A=*1986.10)
10 1 26106-080202 BOLT M 8X20 2
11 1 26106-080502 BOLT M 8X50 1
12 1 26106-080952 BOLT M 8X95 2
13 1 26226-080502 STUD M 8X50 2
| 14 1 26366-080002 NUT 8 2
\Q I?R-E)aygéaocmmcgn (A=*1986.10)
. 15 1 129474-49020 BEND 1
et249-3 16 1 120130-49350 COCK W/VALVE 1
COOLING FRESH 17 1 124460-77680 CLAMP 1
7 WATER COOLER 18 1 23061-070300 PIPE 7X300 1
19 1 26366-080002 NUT M8 2
20 1 129473-18100  AIR COOLER ASSY 1
I 201 1 129473-18101 _ AIR COOLER ASSY 1
(A=*1985.10)
21 2 121850-01920 STUD M 8X22 2
(A=*1986.10)
2 2 129474-18220 TANK 1
23 2 129474-18230 TANK 1
24 2 129474-18240 GASKET 2
I 241 2 129474-18241 GASKET 2
(A=*1986.10)
25 2 123325-49490 ELBOW 1
2% 2 22217-080000 SPRING WASHER 8 3
27 2 23414-130000 GASKET 1
28 2 23894-020002 PLUG PF1/4 1
29 2 26366-080002 NUT M 8 8

REFER T0 FIG.13

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 voor2020 18.CRANKSHAFT

. (A)=4JH-DTE (D)=
Fig.18.CRANKSHAFT ()= (E)=
(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R

129474-21000 CRANKSHAFT ASSY.
129150-21200 GEAR,CRANK
22512-070140 FEATHER KEY 7X14

. 18 75>7:/117|\ A ® () DO & ¢
Fig. CRANKSHAFT

129470-21650 V-PULLY D82.5
129795-21661 WASHER
121850-21680 BOLT

~N o o|ls we
NN
I G

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020

Fig.19.FLYWHEEL

_ TSA4KL—I
F'g-‘ 9 FLYWHEEL

voor2020 19.FLYWHEEL
(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129470-21590 FLYWHEEL ASSY. 1
3 2 124550-21600 GEAR,RING 1
4 1 22312-080160 PARALLEL PIN 8X16 1
5 1 121111-21501 BOLT M10X32 6

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 voor2020 20.PISTON

. (A)=4JH-DTE (D)=
Fig.20.PISTON (B)= (B)=
(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R

E A I\ > @ ® © ©® ©® @
F . 20 12947422000 PISTON W/RING
|g. plSTON 72047022500  RING SET

129150-22300 PIN,PISTON

o~ W
Plk N e

121100-22400 CIRCLIP

SN ENIFNIEN

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020

Fig.21.CONNECTING ROD

Fig. 2 l

Ax27«1278v K
CONNECTING ROD

voor2020 21.CONNECTING ROD
(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 729150-23701 ROD ASSY.,CONNECTING 4
3 2 129100-23100 BUSH,PISTON PIN 4
4 2 121550-23200 BOLT,CONNECTING ROD 8
5 2 729150-23600 BEARING ASSY. 4

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020

Fig.22.IDLE GEAR

_ 714 KNILXY
F'g-22 IDLE GEAR

voor2020 22.IDLE GEAR
(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129150-25020 BRACKET 1
2 1 129150-25055 SHAFT 1
3 1 129150-25100 GEAR W/BUSH 1
5 2 129150-25065 BUSH 1
6 1 26106-080452 BOLT M 8X45 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020

vyoor2020 23.LUB. OIL PUMP
Fig.23.LUB. OIL PUMP EE%Z_‘”H'DTE Eg};
REF. LEV. PARTS NO. DESCRIPTIO(N)_ ( ()?_'TY
2 I—O"T-: > 7° 1 1 129553-32000 LUB. OIL PUMP (?) 200 06 0
Fig. LUB. OIL PUMP ;

1 129150-32020 GASKET
3 1 26450-060252 BOLT M 6X25

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 Yoor2020 24.LUB.OIL COOLER

. A)=4JH-DTE D)=
Fig.24.LUB.OIL COOLER (o e
(C)= (F)=
LOY —5 REF. LEV. PARTS NO. DESCRIPTION QTY I R
Fig. 24 LUB. oiL COOLER 2 o osmed
. 1 1 129474-33500 CLAMP 1
2 1 26106-080142 BOLT M8X14 1
- 3 1 26106-080162 BOLT M8X16 2
4 1 26106-080252 BOLT M8X25 1
5 1 129474-33000 COOLER ASSY. 1
6 2 129474-33010 BODY 1
7 2 129474-33020 COVER A 1
8 2 129474-33030 COVER B 1
9 2 129474-33040 CORE 1
10 2 104271-49060 PIPE JOINT PT1/4 2
1 2 123325-49421 PIPE JOINT 1
12 2 24321-000750 O-RING 1A G75.0 2
13 2 26106-080252 BOLT M8X25 4

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 voor2020 25.LUB.OIL DIPSTICK

. A)=4JH-DTE D)=
Fig.25.LUB.OIL DIPSTICK i o
(©)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
2 roaRey @& B © © ©® ®
H 1 1 129301-34830 SPACER 1
Fig. LUB. OIL DIPSTICK 2 1 12047034850  DIPSTICK.LUB.OIL 1
3 1 129470-34860 GUIDE 1
4 1 104214-39720 BOLT,PIPE JOINT 1
5 1 22217-080000 SPRING WASHER 8 1
6 1 22217-100000 SPRING WASHER 10 1
7 1 23414-160000 GASKET 16 2
8 1 26106-080162 BOLT M 8X16 1
9 1 26106-100252 BOLT M10X25 1
10 1 26366-080002 NUT M 8 1

REFER TO FIC.46

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 Yoor2020 26.LUB. OIL SUCTION PIPE

Fig.26.LUB. OIL SUCTION PIPE G e
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
, 2 Xa)ZagnN1 7 ® ® © © ©® @
Fig. LUB. OIL SUCTION PIPE 12015035040 GASKET

129470-35090 PIPE ASSY.
22217-080000 SPRING WASHER 8

26106-080142 BOLT M 8X14
26106-080352 BOLT M 8X35

o ~N|jo N R
B
NER|R R R

2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 vyoor2020 27.LUB. OIL STRAINER

. A)=4JH-DTE D)=
Fig.27.LUB. OIL STRAINER i o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
2 LO 7 1 U g »n ® (€ (O B (F
Fig. 1 1 129470-35100 BRACKET ASSY. 1
g LUB. OIL STRAINER 2 2 129470-35130 BRACKET ASSY. 1
4 3 23871-020000 PLUG PT1/4 1
5 2 129100-35140 JOINT 1
6 2 121850-35200 SHIM SET 1
7 2 124223-35510 RETEINER 1
8 2 121850-35520 SPRING 1
- 9 2 121850-35531 VALVE 1
\ 10 2 23414-180000 GASKET 18 1
1 1 129470-35120 GASKET 1
12 1 129150-35150 STRAINER 1
13 1 26106-080202 BOLT M 8X20 1
14 1 26106-080552 BOLT M 8X55 2

FIXYF1DEL TR
OPTIONAL PARTS

REFER TO FIG. 64

®®

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 voor2020 28.LUB. OIL LINES

. A)=4JH-DTE D)=
Fig.28.LUB. OIL LINES (o e
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
28 LO/\°‘f 7’ ®»n ® (€ O B ©
H 1 1 129472-39020 BOLT,PIPE JOINT 1
Flg' LUB. OIL LINES 2 1 124160-39140 BOLT 10,PIPE JOINT 1
3 1 121252-39150 BOLT 10,PIPE JOINT 1
4 1 129474-39200 PIPE (A) ASSY 1
6 2 23341-150000 PIPE JOINT 15 2
7 1 129474-39300 PIPE (B) ASSY. 1
9 2 23341-150000 PIPE JOINT 15 2
10 1 129474-39450 PIPE (C) ASSY. 1
12 2 129553-39190 PIPE JOINT 10 2
13 1 129550-39450 PIPE ASSY. 1
15 2 129150-39150 PIPE JOINT 8 1
16 2 129150-39180 PIPE JOINT 10 1
17 1 129472-39600 PIPE,TORBO. 1
18 1 129792-39610 JOINT 1
19 1 129472-39620 ELBOW PT3/8 1
20 1 124550-59820 BOLT 8,PIPE JOINT 1
21 1 23000-025000 CLAMP 25 2
IR~ 2 1 43400-500410 WASHER 8 2
FLYWHEEL HOUSING 23 1 23414-100000 GASKET 10 6
24 1 23414-200000 GASKET 20 8
25 1 23857-150000 BOLT 15,PIPE JOINT 3
26 1 24314-000180 O-RING 4C P18.0 1
27 1 26106-060162 BOLT M 6X 16 2
28 1 124413-39710 BOLT 10,PIPE JOINT 1

Nay 21
/ 18
y

19_®
S/
R S\ R A
8 ‘ LUB 0IL SUMP

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.
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Fig.29.PISTON JET

ngzq’

EXbTy b
PISTON JET

voor2020 29.PISTON JET
(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY 1
»n ® (€ (O B (F
1 1 129553-39650 NOZZLE 4
2 1 23857-030000 BOLT 3,PIPE JOINT 4
3 1 22351-030010 SPRING PIN 3X10 4

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 voor2020 30.COOLING SEA WATER PUMP

. A)=4JH-DTE D)=
Fig.30.COOLING SEA WATER PUMP i o
(©)= (F)=
ou o REF. LEV. PARTS NO. DESCRIPTION QTY I R
. 30 HARAERLT @ ® © ©® ©® @
Fig. COOLING SEA WATER PUMP 1 1 129470-42500  PUMP ASSY. 1
3 2 120470-42520  COVER 1
4 2 129470-42530 __ IMPELLER 1
5 2 129470-42540  PLATE 1
6 2 120470-42550  SHAFT 1
7 2 129795-42670____ SEAL,WATER 1
8 3 145410-46190  CIRCLIP 1
9 2 22252000420  CIRCLIP 42-H 1
10 2 24101-063024 BEARING 1
1 2 24101-062024  BEARING 1
12 2 24421203508  OIL SEAL TC20358 1
13 2 24311000150 O-RING 1
14 2 129470-42700  GEAR 1
15 2 24341000600  O-RING 1A S60.0 1
16 2 26203-060102 _ BOLT M 6X10 4
17 1 129150-01880  GASKET 2
18 1 120470-42800  BRACKET 1
19 1 26106-080162___ BOLT M 8X16 3
20 1 26106-080202  BOLT M 8X20 4
2 1 26366-080002  NUT M8 1

REFER TO FiG 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 yoor2020 31.COOLING FRESH WATER PUMP

. (A)=4JH-DTE (D)=
Fig.31.COOLING FRESH WATER PUMP (B)= (E)=
(©)= (F)=
. REF. LEV. PARTS NO. DESCRIPTION QTY I R
-]
1 ALK T ® ® © © ©® @
Fig. 1 1 129470-42000  PUMP ASSY. 1
g COOLING FRESH WATER PUMP 5 2 12915042320  O.RING N
3 1 129150-42020  GASKET 1
a 1 129550-42350  V-PULLEY 1
5 1 25132-004600  V-BELT A:46INCH 1
6 1 26106-060102_  BOLT M 6X10 4
7 1 26106-080552  BOLT M 8X55 2
8 1 26106-080552  BOLT M 8X55 1
9 1 26106-080652  BOLT M 8X65 1
REFER TO FIC 64 10 1 22217-080000  SPRING WASHER 8 1
1 1 129156-44760  WASHER 1

yWez270 ,2
CYLINDER BLOCK

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 voor2020 32.COOLING FRESH WATER COOLER

. A)=4JH-DTE D)=
Fig.32.COOLING FRESH WATER COOLER i o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
Fi 32 124 9=-5 W ® © O ® F

1g. 1 1 729473-44500 COOLER ASSY. 1
COOLING FRESH WATER COOLER 2 2 129474-44000  COOLER,FRESH WATER 1
4 3 128270-13620 ELBOW PT 3/8 1
5 3 129474-44480 JOINT 1
6 3 124160-49480 JOINT 2
7 3 27241-280000 PLUG 28 7
8 3 27241-400000 PLUG 40 1
9 2 129473-44110 CORE ASSY. 1
10 2 129470-44440 COVER A 1
11 2 129470-44450 COVER B 1
12 2 120445-44600 FILLER ASSY. 1
13 3 123682-44210 CAP 1
14 3 123682-44220 CHAIN 1
15 3 120445-44620 LABEL 1
16 2 120445-44640 GASKET 1
17 2 26106-080142 BOLT M8X14 4
18 2 24321-000750 O-RING 1A G75.0 2
19 2 26213-080182 BOLT M8X18 4
20 2 26106-080252 BOLT M8X25 4
21 1 26366-080002 NUT M8 2
2 1 129550-13110 GASKET 1
23 1 26106-081002 BOLT M8X100 6

REFER TO FIG 1Y

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020

Fig.33.COOLING SEA WATER LINES

Fig.

CWINL T (H1 L)
COOLING SEA WATER LINES

voor2020 33.COOLING SEA WATER LINES
(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129474-49010 PIPE 1
2 1 129474-49030 PIPE 1
3 1 129472-49050 PIPE 1
4 1 129474-49110 JOINT 1
5 1 23000-035000 CLAMP 35 8
6 1 23000-022000 CLAMP 22 4
7 1 23072-040300 HOSE 4X30 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 voor2020 34.COOLING FRESH WATER LINES

. (A)=4JH-DTE (D)=
Fig.34.COOLING FRESH WATER LINES (B)= (E)=
(©)= (F)=
. REF. LEV. PARTS NO. DESCRIPTION QTY I R
3 CWINA T (21 X 1) @ ® © ® ©® ©
Fig. COOLING FRESH WATER LINES L ey oy :
3 1 129470-49220 CLAMP 1
4 1 129470-49240 PIPE 1
REFER TO FIG 5 1 129470-49250 PIPE 1
10 16 6 1 23000-041000 CLAMP 41 6
7 1 129474-49300 PIPE A 1
8 1 129474-49320 PIPE B 1
9 1 23000-022000 CLAMP 22 2
10 1 23000-025000 CLAMP 25 2
11 1 128695-44090 COCK PT1/8 1

9 .
& ’
| 9
\%\
®

REFER T0 FIG.32

REFER TO FIG.31

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020

Fig.35.THERMOSTAT

F@éhs

H—EXHy b
THERMOSTAT

voor2020 35.THERMOSTAT
(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129470-49540 COVER 1
2 1 129795-49550 GASKET 1
3 1 129470-49801 THERMOSTAT 76.5C 1
4 1 129150-49810 GASKET 1
5 1 26106-080252 BOLT M 8X25 1
6 1 26106-080352 BOLT M 8X35 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.
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Fig.36.FUEL INJECTION PUMP

‘ 36 FOZ> 2 +vRT
Fig. FUEL INJECTION PUMP

0? 27
6(2 35&_ 24{22_29
DicN o)

41 40 47 39 s e

p D
@—42

&S--13

gdls

D 14

xX20—Q
© 48

i
xis] 1%
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voor2020 36.FUEL INJECTION PUMP

(A)=4JH-DTE (D)=

(B)= (E)=

(€)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY
®»n ® (€ O B ©

1 1 729473-51350 FUEL INJECTION PUMP 1
3 2 26557-060162 SCREW M 6X16 4
4 2 129470-51040 CAMSHAFT 1
5 2 122710-51050 BEARING 2
6 2 129470-51060 RETAINER 1
7 2 129470-51080 OIL SEAL AF0741FQ 1
8 2 122710-51090 WOODRUFF KEY 1
9 2 129470-51101 PLUNERR W/BARREL 4
12 2 129155-51140 PIN 4
13 2 174307-51170 RETAINER A 4
14 2 129155-51180 SEAT 4
15 2 124950-51190 SPRING 4
16 2 129155-51200 TAPPET ASSY. 4
22 2 129155-51270 LOCK SCREW 4
23 2 129155-51280 O-RING S6.0 4
24 2 129499-51300 VALVE W/SEAT 4
27 2 129155-51320 SPRING 4
28 2 129155-51340 RETAINER 4
29 2 124550-51350 GASKET 4
30 2 124550-51370 O-RING 4
31 2 129155-51370 STOPPER 4
2 2 129155-51380 RETAINER (A 2
33 2 129155-51390 RETAINER (B 2
34 2 129555-51400 DEFLECTER 1
35 2 129155-51410 LOCK BOLT 2
36 2 129155-51450 SHIM SET 1
37 2 129555-51500 RACK 1
38 2 26716-060002 NUT M6 2
39 2 129155-51520 BUSH 1
40 2 129155-51530 SPACER 1
41 2 129155-51540 CIRCLIP 1
42 2 129155-51550 PINION (B 4
43 2 122117-51560 LOCK SCREW 4
44 2 174307-51560 PINION 4
45 2 129155-51570 PLUG 1
46 2 129155-51580 O-RING 1
47 2 129155-51590 SPRING 1
48 2 129155-51600 SHIM SET 1
49 2 129555-51700 COVER 1
50 2 129555-51710 GASKET 1
51 2 129555-51750 COVER 1
52 2 129555-51760 GASKET 1
53 2 129155-51790 SCREW 1
54 2 129156-51910 LABEL 1
55 2 121850-51960 O-RING 1
56 2 121850-61380 LOCK NUT 1
57 2 22217-050000 SPRING WASHER 5 8
58 2 22217-060000 SPRING WASHER 6 2
59 2 22287-060000 WASHER 6 4
60 2 22287-120000 WASHER 12 1
61 2 22351-050010 SPRING PIN 5X10 2
62 2 24341-000160 O-RING 1A S16.0 2
63 2 26116-050309 BOLT M 5X30 2
64 2 26216-060142 STUD M 6X14 2

++ CONTINUE ++

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.
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Fig.36.FUEL INJECTION PUMP

‘ 36 FOZ> 2 +vRT
Fig. FUEL INJECTION PUMP

36.FUEL INJECTION PUMP

(A)=4JH-DTE
(B)=
(C)=

PARTS NO. DESCRIPTION

(D)=
(E)=
(F)=

QTY
A B () D) E

432 P
44—/@ \y% 30
42

) —@ & -
{. ?\ 13— g—ﬂ

62 35 34 15— x26 '__
' 14;% 2"{xzs 2

o ®

~
41 40 47 39 37 X17 ‘ -

=) /

~

26557-050102 SCREW M 5X10
*REF. 37 FUEL FEED PUMP
*REF. 44 GOVERNOR

32
6357 33 28 & & 8>
Tt

@ { %qg 9 ? _
Yo e

N MZ 23532322

Lél

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 voor2020 37.FUEL FEED PUMP

. (A)=4JH-DTE (D)=
Fig.37.FUEL FEED PUMP (B)= (E)=
(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R

“_g0a ®w ® © O ®» @
F' 3 F'-O 7 ‘f - " NS 1 2 129158-52100  FUEL FEED PUMP ASSY. 1
lg_ FUEL FEED pUMp 2 2 129155-52050  GASKET 1

REFER TO FIG.36

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.
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Fig.38.FUELINJECTION VALVE

Fig. 3

FO7> 3Ry

XENER S/ VL SLAR R o
X -MARK PARTS:NOT SOLD SEPARATELY

YO0R2020

REF.

38.FUELINJECTION VALVE

LEV.

PARTS NO.

(A)=4JH-DTE
(B)=
(C)=

DESCRIPTION

(D)=
(E)=
(F)=

(A

(B)

QTY

(C)

(D)

(E)

(F)

FUEL INJECTION VALVE

1-1

1
1

(A=*1986.12)

729499-53102
729595-53100

FUEL INJECTION VALVE
FUEL INJECTION VALVE

2-1

2
2
(A=*1986.12)

129499-53002
129595-53000

VALVE W/BODY
VALVE W/BODY

IS

o

2

114250-53080
129100-53100
114250-53120

CAP NUT
HOLDER
SPRING

10
11
12

114250-53130
114250-53140
114250-53210

SEAT, SPRING
PLATE, STOP
PIN

13
14

NN DN NN

2
(A=*1986.05)

114250-53400
129470-11920

SHIM SET
GASKET

FNFN IO N F NN

2
* T0 FiG.11
tom--- 24
I 1008
1 (1B02) |
$mmoee +
YOOR2020

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020

Fig.39.TIMER

Fig. @

34
TIMER

OoLD

vyoor2020 39.TIMER
(A)=4JH-DTE (D)=
(B)= (E)=
(c)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY
®w ® © O ®» @
| 1 1 729499-54100 TIMER ASSY. 1
(A=E/#31394)
| 2 2 129470-54510 GEAR W/PIN 1
(A=E/#31394)
I 5 2 129499-54550 HUB W/PIN 1
(A=E/#31394)
| 8 2 129470-54650 WEIGHT, TIMER 2
(A=E/#31394)
| 9 2 129795-54800 SPRING, TIMER 2
(A=E/#31394)
| 10 2 119620-54900 SHIM SET 1
(A=E/#31394)
| 11 2 121850-54900 SHIM SET >
(A=E/#31394)
| 12 2 22242-000320 CIRCLIP 32-S 1
(A=E/#31394)
| 13 2 124410-54940 PLUG 1
(A=E/#31394)
| 14 2 23414-240031 GASKET 24 1
(A=E/#31394)
| 15 1 129573-25900 GEAR,FUEL INJ.PUMP 1
(A=E/#31394)
I 16 1 22217-120000 SPRING WASHER 12 1
(A=E/#31394)
| 17 1 26716-120002 NUT M12 1

(A=E/#31394)

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020

Fig.40.FUEL STRAINER

Fig. 4

FOZ s LA
FUEL STRAINER

voor2020 40.FUEL STRAINER
(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129470-55600 FILTER ASSY., FUEL 1
3 2 129470-55700 FILTER 1
4 2 124060-59380 PLUG M 6 1
5 2 43400-500390 SEAL WASHER 6S 1
6 1 26106-100302 BOLT M10X30 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020

Fig.41.FUEL INJECTION LINES

Fig.4

FOZ o vs347
FUEL INJECTION LINES

voor2020 41.FUEL INJECTION LINES
(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 123372-59100 CLAMP 2
2 1 129499-59811 PIPE,FUEL INJECTION 1
3 1 129499-59821 PIPE,FUEL INJECTION 1
4 1 129499-59831 PIPE,FUEL INJECTION 1
5 1 129499-59841 PIPE,FUEL INJECTION 1
6 1 121870-59930 BRACKET 1
7 1 22217-080000 SPRING WASHER 8 1
8 1 26106-060202 BOLT M 6X20 4
9 1 26106-080202 BOLT M 8X20 1
10 1 26366-060002 NUT M 6 2
1 1 122780-59100 CLAMP 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 voor2020 42.FUEL LINES
Fig.42.FUEL LINES

. FOJ \.‘f 7. 104264-59020
Flg. 4 FUEL LINES 105582-59540

(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 PIPE JOINT 12 3
2 1 PIPE L300 1
3 1 129470-59120 PIPE L350 1
4 1 104200-59170 GASKET 12 1
5 1 23080-013000 CLAMP 13 4
6 1 23414-120000 GASKET 12 5
7 1 23857-060000 BOLT 6, PIPE JOINT 3
8 1 121750-59890 CLAMP 1

2 5@2
°—

REFER TO Fi6.40

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020

Fig.43.FUEL RETURN LINES

Fig.43

FOERIINAT
FUEL RETURN LINES

voor2020 43.FUEL RETURN LINES
(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 124066-59100 CLAMP 8 9
2 1 104200-59170 GASKET 12 2
3 1 121250-59550 PIPE L120 3
4 1 129470-59560 PIPE L260 1
5 1 129150-59580 CAP 1
6 1 129100-59950 VALVE SET 1
7 1 129100-59990 JOINT 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020

Fig.44.GOVERNOR

Fig. 44 g(;\\:/ERNOR

39 52 4]

30

REFER 70 FIG.36

Remarks

A) SELECTIVE PARTS : CERTAIN THE
CLASSIFICATION MARK , THEN PLACE
YOUR ORDER.(REFER TO ILLUSTRATION)

vYoor2020 44.GOVERNOR
(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY R
»n ® (€ (O B (F
1 2 129155-51280 O-RING S6.0 2
2 2 124550-66370 LOCK NUT 1
3 2 129155-61010 HOUSING, GOVERNOR 1
4 2 129155-61050 GASKET 1
5 2 129155-61060 COVER 1
6 2 129155-61070 GASKET 1
7 2 129155-61090 BOLT 1
8 2 129155-61120 LINK L30 (MARK 0 1 A
9 2 129155-61130 LINK L31 (MARK 1 1 A
10 2 129155-61140 LINK L32 (MARK 2 1 A
1 2 129155-61150 LINK L33 (MARK 3 1 A
12 2 129155-61160 LINK L34 (MARK 4 1 A
13 2 129155-61170 LINK L28 (MARK 8 1 A
14 2 129155-61180 LINK L29 (MARK 9 1 A
15 2 129155-61201 WEIGHT ASSY. 1
19 2 129155-61341 SLEEVE 1
20 2 129155-61400 SHAFT ASSY.,CONTROL 1
23 2 129155-61430 SPACER 1
24 2 129470-61440 LEVER 1
25 2 129470-61450 SCREW, ADJUSTING 1
26 2 129155-61460 SCREW, ADJUSTING 1
27 2 129155-61470 SCREW, ADJUSTING 1
28 2 129155-61480 SPACER 2
29 2 129155-61490 SHAFT 1
30 2 129155-61500 LEVER ASSY. 1
35 2 129155-61540 SHIFTER 1
36 2 129499-61650 SPRING 1
37 2 129470-61700 SPRING 1
I 37-1 2 129473-61700 SPRING 1
(A=*1985.09)
38 2 129470-61800 LEVER 1
39 2 129155-61810 PIN 1
40 2 129155-61820 SPRING 1
4 2 129155-61830 O-RING 3
42 2 129100-61930 CAP NUT 1
43 2 129155-61950 BOLT 1
a4 2 22117-040000 WASHER 4 2
45 2 22190-100000 SEAL WASHER 10 1
46 2 22217-050000 SPRING WASHER 5 4
47 2 22272-000040 SNAP RING E4 1
48 2 22272-000060 SNAP RING E6 2
49 2 22282-120000 WASHER 12 1
50 2 22351-030016 SPRING PIN 3X6 1
51 2 22360-050000 SNAP PIN 2
52 2 23414-050000 GASKET 5 1
53 2 43400-500450 WASHER 12 2
54 2 23887-100002 PLUG M10 1
55 2 26107-060202 BOLT M 6X20 6
56 2 26366-080002 NUT M8 1
57 2 26557-050102 SCREW M 5X10 3
58 2 26777-120002 LOCK NUT M12 1
59 2 26756-060002 LOCK NUT M 6 1
60 2 26776-120002 LOCK NUT M12 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020

Fig.45.ENGINE STOP DEVICE

rig g B

XhoTA42997F
ENGINE STOP DEVICE

REFER TO FIG.62

voor2020 45.ENGINE STOP DEVICE
(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129795-67310 BRACKET 1
2 1 22414-250150 COTTER PIN 2.5X15 1
3 1 26116-050142 BOLT M 5X14 1
4 1 26756-050002 LOCK NUT M 5 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020

Fig.46.SPEED REMOTE CONTROL DEVICE

re 46

AE—Kar rO-VUSF
SPEED REMOTE CONTROL DEVICE

voor2020 46.SPEED REMOTE CONTROL DEVICE
(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129470-67100 BRACKET 1
2 1 129795-67200 CONNECTOR ASSY. 1
6 2 22242-000100 CIRCLIP 10-S 1
7 1 22217-050000 SPRING WASHER 5 2
8 1 22217-080000 SPRING WASHER 8 2
9 1 22414-250150 COTTER PIN 2.5X15 1
10 1 26106-080122 BOLT M 8X12 2
1 1 26106-080252 BOLT M 8X25 1
12 1 26557-050122 SCREW M 5X12 2
13 1 26366-080002 NUT M8 1
14 1 26716-050002 NUT M5 2
15 1 41701-001720 BRACKET 1
16 1 41710-000410 CLAMP 1
17 1 23414-080000 GASKET 8 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 voor2020 47.STARTING MOTOR

Fig.47.STARTING MOTOR G e
(C)= (F)=
- . REF. LEV. PARTS NO. DESCRIPTION QTY |
] 47 AA=T4 274 @ ® © ©® ©® @
Fig. STARTING MOTOR 1 1 124250-77012  STARTER 12V-1.8KW 1
2 1 124550-77030  COVER, TERMINAL 1

3 1 26116-120302 BOLT M12X30 2

{L+—1t—JFIG548M
COMPONENT PARTS:REFER TO FIG.54

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 voor2020 48.GENERATOR
Fig.48.GENERATOR

| FxL—4 |
Fie 3 8 SenerATOR o

4

)
{ T

(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 GENERATOR 12V-600W 1
2 1 ADJUSTER 1
3 1 129470-77340 PEACE 1
4 1 22137-080000 WASHER 8 1
5 1 26106-080252 BOLT M 8X 25 1
6 1 26106-101152 BOLT M10X115 1
7 1 26716-100002 NUT M10 1
8 1 22137-100000 WASHER 10 1

2
o o
=%

e {2+ -1~ JFIG.55 EM
~ COMPONENT:PARTSREFER T0 FIG §5

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 Yoor2020 49.CLUTCH (KBW-21)

. (A)=4JH-DTE (D)=
Fig.49.CLUTCH (KBW-21) ®)- ©)-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
—_ ®w ® © O ®» @
F' 7 7 3; ( KBW‘Z') 1 1 129474-81010 CLUTCH ASSY.(I=2.17 1
I, ( ) 2 1 129474-81020  CLUTCH ASSY.(1=2.62 1
g C L U TC H K BW 2 I 3 1 26106-080162 BOLT M 8X16 6
4 1 26106-100302 BOLT M10X30 8
REFER TO F|Ga° 5 5 1 26226-100222 STUD M10X22 2
6 1 26716-100002 NUT_M10 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 voor2020 50.CLUTCH REMOTE CONTROL

. A)=4JH-DTE D)=
Fig.50.CLUTCH REMOTE CONTROL i o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
-— . »n ® (€ (O B (F
7 3y a" U :E . 1 1 129470-86250  JOINT 1
Fig. ~ el :
CLUTCH REMOTE CONTROL 4 1 22113-060000 WASHER 6 1
5 1 22217-050000 SPRING WASHER 5 2
6 1 22217-080000 SPRING WASHER 8 1
7 1 22414-160100 COTTER PIN 1.6X10 1
8 1 26106-060162 BOLT M 6X16 2
9 1 26366-080002 NUT M8 1
10 1 26557-050082 SCREW M 5X 8 2
1 1 41710-000410 CLAMP 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020

Fig.51.TOOLS

Fig O |

77
TOooLS

YoorR2020 51.TOOLS
(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 704507-92100 TOOL SET 1
2 2 104200-92600 TOOL BOX 1
3 2 28110-100130 WRENCH 10X13 1
4 2 28110-120140 WRENCH 12X14 1
5 2 28110-170190 WRENCH 17X19 1
6 2 28110-220240 WRENCH 22X24 1
7 2 104200-92350 DRIVER,REVERSIBLE 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020

Fig.52.SPARE PARTS

, 7€
F'g-52 SPARE PARTS

[

voor2020 52.SPARE PARTS
(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 121370-08351 MOUNT 150, FLEXIBLE 2
2 1 129470-08350 MOUNT 200, FLEXIBLE 2
3 1 720445-44200 SUB-TANK ASSY. 1
4 2 120445-44540 BRACKET 1
5 1 124790-44560 PIPE 1
6 1 23010-013000 CLAMP 13 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 yoor2020 53.TURBOCHARGER COMPONENT PARTS

. A)=4JH-DTE D)=

Fig.53.TURBOCHARGER COMPONENT PARTS i o

(©)»= (F)=

s . o ) REF. LEV. PARTS NO. DESCRIPTION QTY I R
Fi 53 S e ®w ® © © ©® @
g. TURBOCHARGER COMPONENT PARTS 1 1 129473-18000  TURBOCHARGER(RHB52HW 1
2 2 XNN131502 SHAFT, TURBO. 1
3 2 XN131004 OIL DRIP 1
7 2 XN131005 BUSH,THRUST 1
5 2 XN131008 SEAL RING 1
6 2 XB131008 SEAL RING 1
7 2 XN131106 SEAL RING 1
8 2 XN131108 LOCK NUT 1
9 2 XNN136606 WHEEL BR348C 1
10 2 XNN134092 HOUSING,BLOWER 1
1 2 XNB134007 BOLTM 5 6
12 2 XNN134035 RETAINER 6
13 2 XNN139402 HOUSING, TURBO. 1
14 2 XNN137007 BOLT M6 4
15 2 XNN137423 BRACKET 4
16 2 XNN133442 HOUSING,BEARING 1
17 2 XN133204 RETAINING RING 3
18 2 XN133001 SEAL PLATE 1
19 2 XN133504 BEARING 2
20 2 XN133505 BEARING, THRUST 1
21 2 XN977006 SCREW 4
2 2 XN977007 LOCK WASHER 7
23 2 XN133207 SCREW 3
24 2 XNN137055 HEAT PROTECTOR 1
25 2 XN193653 PACKING,RIQUID 1
26 2 XNN193655 PACKING,RIQUID 1
27 2 XNN139811 OVERHALL SET 1 A

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 yoor2020 54.STARTING MOTOR COMPONENT PARTS

. A)=4JH-DTE D)=
Fig.54.STARTING MOTOR COMPONENT PARTS i o
(©)= (F)=
- . R REF. LEV. PARTS NO. DESCRIPTION QTY I R
54 AR—=F 4 =3 4 F—IN—=Y W ® © O ©® @
H 1 1 124250-77012 STARTER 12V-1.8KW 1
Fig. STARTING MOTOR COMPONENT PARTS 2 2 21201115 WASHER SET THRUST 1
3 2 X21207100 ARMATURE ASSY. 1
4 2 X21201110 STOPPER SET,PINION 1
5 2 X21204259 COIL ASSY.,FIELD 1
1 6 3 X21142215 SCREW SET,POLECORE 4
/\ 7 3 X21209311 BRUSH(+ 2
8 2 X21205310 HOLDER ASSY.,BRUSH 1
9 3 X21207312 BRUSH(- 2
22 10 3 X21201313 SPRING,BRUSH 4
1 2 X212063001 COVER ASSY.,REAR 1
12 3 X21204302 METAL,REAR COVER 1
13 2 X21205400 BEARING ASSY.,CENTER 1
14 3 X21204401 METAL,CENTER BEARING 1
15 2 X213065002 PINION ASSY. 1
16 2 X212026004 CASE ASSY.,GEAR 1
17 3 X21202601 METAL,GEAR CASE 1
18 2 X21202602 COVER SET,DUST 1
19 2 X21201605 LEVER SET,SHIFT 1
20 2 X212037002 SWITCH ASSY.,MAGNET 1
21 2 X21204810 BOLT,THROUGH 2
22 2 X21145866 BOLT SET,SWITCH 2
23 2 X0630412 SCREW M4X12 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 yoor2020 55.GENERATOR COMPONENT PARTS

Fig.55.GENERATOR COMPONENT PARTS G e
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R

Z
C
)

() M E (F)

txL—2 1 F—/N=)
Fig.s 1 ~

GENERATOR COMPONENT PARTS 1 1 129772-77200  GENERATOR 12V-600W 1
2 2 XL15571001 ROTOR ASSY. 1
3 3 X6201SD BALL BEARING 1
1 4 2 XL15542001 STATER ASSY. 1
A 5 2 XL15553002 COVER ASSY.,REAR 1
6 3 XL22553012 COVER,REAR 1
7 3 XL1556315 REGURATOR ASSY. 1
8 4 XL2255330 BRUSH ASSY. 1 A
9 4 XL12013262 BRUSH 2
+ 10 4 XTR1Z63 IC REGURATOR 1
1 4 XL2251318 CONDENCER ASSY. 1
12 4 XL13513134 BOLT M5 2
13 3 XL2253320 DIODE ASSY. 1
14 2 XL2253400 FRONT COVER ASSY. 1
15 3 XL15014042 BEARING RETAINER 1
16 3 X6203BM BALL BEARING 1
17 2 XL22555001 PULLEY ASSY. 1
18 2 XL15018015 BOLT,THROUGH 4
19 2 XL1501810 NUT ASSY.,PULLEY 1
20 2 XL15028001 SCREW SET 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020

Fig.56.MIXING ELBOW

, XTI IR
Fig. 56 MIXING ELBOW

,‘—3

REFER T0 FIG.16

Yoor2020 56.MIXING ELBOW
(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129472-13500 ELBOW, MIXING 1
3 2 129472-13560 PLUG PT3/4 1
4 1 129472-13550 SUPPORT 1
5 1 129792-18090 GASKET 1
6 1 129472-49050 PIPE 1
7 1 123325-49421 JOINT 1
8 1 26106-080352 BOLT M8X 35 4
9 1 26703-080002 NUT M8 3

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 Yoor2020 57.0IL SUCTION/DRAIN PUMP

Fig.57.0IL SUCTION/DRAIN PUMP G e
(C)= (F)=
o o REF. LEV. PARTS NO. DESCRIPTION QTY I R
) 57 FagNA4AKRLT @ ® © ® ©® ©
Fig. OIL. SUCTION/DRAIN PUMP 1 1 43720001220  PIPE 1
2 1 124413-39100 PUMP,OIL SUMP 1 A

Remarks

A) MAKER'S CODE : GC-13-AAE-0 (C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR2020

Fig.58.BILGE PUMP 12V

, EWNVERT 12V
F'g-58 BILGE PUMP |2V

-

T-27 27"
MOTQR ASS'Y

nE1-L2{ L FT

€71
VAGHUM SWITCH 4SS ¥

=TTy eLTY)
CABLE ASS'Y

L)

O) 25 ~F1L IR F
START SWITCH

AR
BATTERY
NE¥ADLAAL Y F
VACUUM SWITCH
5

CONNECT. WIRE PLAN

™ WR] < —nEE
No Part name O1y| Maker No
T 27 74
Ll AU adsy 1} 8P190-1110
E=7 T s 7Y -
2| GOTOR ASE Y 1| 8 P190-2200
3 | ie ! 1| 8P190-1300
a1 |8 e
P F—ZNT e T7Y)
5 | labLe aésy ! | B P190-5500
| AP —F
8 | SrRAINER V| B P190-2810
7| gurder”” 1| BP190-1820
B "=
8| et 1| 8 P190-1830
s | A~—r
8| 2pacen 1| 8P190-1910
L] A 11 B P190-1920
ey 22— 3
1| Zhew ser’ 1| B P190-1950
2|5 1x16224a1= 4
¢5 1 X 16 SCREW
JAIX20R2 Yy a—-
13 | i3 1x205chew !
I v40x1022 12— 5
+4 0X10SCREW
B | Mbercen s | 1] 8PI90-1310

vyoor2020 58.BILGE PUMP 12V

(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY 1

»n ® (€ (O B (F
1 1 977782-00121 BILGE PUMP 12V 1
2 2 977782-00300 IMPELLER SET 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 voor2020 59.KINGSTON COCK

. (A)=4JH-DTE (D)=
Fig.59.KINGSTON COCK (B)= (E)=
(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R

A B (© O E F)

. 5 X AN Yy L] o cockNGsToN ;
Fig. KINGSTON COCK

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 voor2020 60.SEA WATER FILTER

. A)=4JH-DTE D)=
Fig.60.SEA WATER FILTER i o
(©)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
. 6 HA1X1aA% ®w ® © © ©® @
Flg- SEA WATER FILTER 1 1 919400-02500  FILTER,SEA WATER 1
2 2 XTST25S001 BODY 1
3 2 XTST25S002 STUD M 8X125 1
4 2 XTST25S003 PIPE 1
5 2 XTST25S004 PLUG M 8 1
6 2 XTST255005 PACKING 1
7 2 26664-080002  CAP NUT M 8 1
8 2 XTST255007 COVER 1
9 2 XTST25S008 PACKING 2
10 2 XTST25S009 FILTER 1
1 2 24311-000060  O-RING 1A P 6 1
12 1 23072-101000 __ PIPE 10X1000 1
13 1 23000-041000  CLAMP 41 2
14 1 26116-080302  BOLT M 8X30 2
15 1 26703-080002  NUT M8 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020

Fig.61.FUEL TANK

_ 6 FO# 7
Fig. FUEL TANK

Yoor2020 61.FUEL TANK
(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 83213-003012 TANK,FUEL 1
2 1 124070-59060 PIPE ASSY.,FUEL 1
3 2 124070-59130 PIPE,FUEL 1
6 2 138603-59380 CAP NUT 1
7 2 23010-014000 CLAMP 14 2

X 4

— 6
=X 5

_J

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020

Fig.62.ENGINE STOP CABLE

_ AbyT =T
F'g-62 ENGINE STOP CABLE

REFER TO FiG.458

voor2020 62.ENGINE STOP CABLE

(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R

»n ® (€ (O B (F
1 1 129470-67550 CABLE L4000 1
2 1 129470-67560 CABLE L7000 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 vyoor2020 63.WIRE HARNESS(FOR B2 TYPE PANEL

. A)=4JH-DTE D)=
Fig.63.WIRE HARNESS(FOR B2 TYPE PANEL i o
(C)= (F=
. R REF. LEV. PARTS NO. DESCRIPTION QTY I R
i 63 TALYN=XZX(FLF/I\> B-221473Y) W ® © ® ® ©
Fig. WIRE HARNESS (FOR B-2 TYPE PANEL) 1 1 124060-39451  SENDER, OIL PRESSURE 1
2 1 129470-77920  WIRE HARNESS 1
3 1 124770-77940__ PROTECTOR 1
4 1 124070-77950  CLAMP 1
5 1 12817091160  SENSOR, TACHOMETER 1
Sy yTay s 6 1 127610-91350___ SWITCH, THERMO. 95C 1
% @@ REFERTTo HoSK 7 1 26106-080162  BOLT M 8X16 1
8 8 1 129470-39600  DUMPER ASSY. 1
9 1 22217-080000__ SPRING WASHER 8 1
10 1 22137-080000  WASHER 8 1

REFER TO FIG.66

STARTER

T34 — NIy
FLYWHEEL HOUSING
REFER TO FIG.3

{24 MT
10—® COOLING FRESH WATER PUMP
REFER TO FIG.31

TIARA—ANnIZL Y
FLYWHEEL MOUSING

s = ® i B B s = ®n a
| No WIRE DIAMETER WIRE COLOR No WIRE DIAMETER WlR”E CO%OR
; & i |
[ 5.0 W WhITE 8 13 0.5 L/R B’Lu?/RED
SR8 i :
B H _2? 0.5 Y/W I VELLOW WHITE 9 4 0.5 o 'gRANGE
N .8a- ' . b, o o -
3 on 0.5 W/L D GLTE BLUE 7 n 5.0 Ao
- ) i 5 )
I /8 1 Rep BLaCK L 5.0 8 flack
516 0.5 e BB 0 on 5.0 . o
BLUE BLACK €9 : -
7777777 a - e
5 5.0 RO E, 2 2 5.0 B B ack
1B 05 B s -
BLACK

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020

Fig.64.WIRE HARNESS(FOR C,D PANEL)

, 64 TL YN~ (1 %/ C,DELT3Y)
Fig. WIRE HARNESS (FOR C,D TYPE PANEL)

LOZ7 ¢ 1n?
LUB OIL STRAINER
REFER TO FIG.27

‘ % %

@‘] LTy
CYLINDER BLOCK

. > REFER TO FIG }
=T -

(&
' f\
(’9 (6\ 7 )

R
25 —~5°S"
REFER TO FIG &

%% STARTER
= @3
B/ =

Q

o 25-—5°8"
STARTER

!/};" 2

P

vyoor2020 64.WIRE HARNESS(FOR C,D PANEL)
(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY
@» ® () (DO B (F

1 1 124060-39451  SENDER, OIL PRESSURE 1

2 1 120470-77930  WIRE HARNESS 1

3 1 124770-77940  PROTECTOR 1

4 1 124070-77950  CLAMP 1

5 1 12817091160  SENSOR, TACHOMETER 1

6 1 127610-91350  SWITCH, THERMO.95C 1

7 1 46150-003091  SENDER, BOOST 1

8 1 144626-91590  SENDER, WATER TEMP. 1

9 1 26106-080162  BOLT M 8X16 1

10 1 12947039600  DUMPER ASSY. 1

1 1 123482-39670  DUMPER ASSY. 1

12 1 22137-080000  WASHER 8 1

13 1 22217-080000  SPRING WASHER 8 1

5
r-\/
IIL ML =Ty B/ 0 8
FLYWHEEL HOUSING <e"
REFER T0 FiG.3 REFER TO FIG 31
4 Soona Fae
9 X SH WATER
4 3 E @ . [ PUMP
12-®
13 >
CA214 2
COOLING FRESH WATER PUMP
l REFER T0 F1G.31
753 ARA—=NNYIL LT
FLYWHEEL HOUSING
s . i 8 e 8 s w i B &
No WISE CIAMETER WIRE COLOR No WRE DiAMETER WIRE COLOR
(B 50 w B 9 05 o B GE
3 K-8 v B2
2 n 0.5 YIW gt Bow wiaiTE 1019 0.5 W/B  whiTE/BLACK
8- . R-R
o 05 WIL T WHiTE BLUE noon 05 /8 YELLow/BLACK
4 0n 0.5 I R/B 2o BLACK [T} L 5.0 R Reo
X% 1 . —‘ .2
518 0.5 L/B *BLUE BLACK L 5.0 B siack
5 n 5.0 RO Ry I 5.0 (-
. R ; )
1A 0.5 B gLack 2 % 5.0 & ‘Buack
‘g s 0.5 e BT reo

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 voor2020 65.BATTERY SWITCH

. (A)=4JH-DTE (D)=
Fig.65.BATTERY SWITCH (B)= (E)=
(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R

Fi 6 5 /\ 7 5—- U A 'f 7/ } 7 1 1 123310-77640  BATTERY SWITCH (Al\) SEEL AL
'g' BATTERY SW'TCH 2 1 22724800380  SCREW 8X38 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020

Fig.66.AIR HEATER

rie 66

IFPe—4
AIR HEATER

REFER TO FIG.13

voor2020 66.AIR HEATER
(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129474-18170 BEND 1
2 1 129400-77500 AIR HEATER 1
3 1 129150-77510 GASKET 2
4 1 26106-080402 BOLT M8X40 2
5 1 26106-080952 BOLT M8X95 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 voor2020 67.ENGINE STOP DEVICE

. A)=4IH-DTE D)=
Fig.67.ENGINE STOP DEVICE i o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
) 67 IO ANYTIYF @ ® © ©® ©® @
Fig. ENGINE STOP DEVICE 1 1 17107866551  PIN 1
2 1 129470-67300  BRACKET 1
3 1 129470-67310___ LINK 1
4 1 12047067320  ENGINE STOP SOLENOID 1
5 1 22117-080000  WASHER 2
6 1 22217-060000___ SPRING WASHER 2
7 1 22360-080000  PIN 2
8 1 26106-060102  BOLT M6X10 2
9 1 26106-060202___ BOLT M6X20 1
10 1 26106080122  BOLT M8X12 2
1 1 120470-77970  HARNESS L4000 1
12 1 129470-77980___ HARNESS L7000 1
13 1 12461791850  RELAY 1
14 1 124770-49310  CLAMP 1
15 1 12368277710 PIPE 1
16 1 12175059890  CLAMP 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020

Fig.68.SOLID COUPLING

Fig. 68

REFER 10 FIG.82

Vi FhyFTYys s
SOLIDE COUPLING

vyoor2020 68.SOLID COUPLING
(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 48110-034071 COUPLING 34 1
2 1 48110-032411 SCREW 1
3 1 26756-080002 NUT 8 1
4 1 26706-100002 NUT 10 4
5 1 26106-100322 BOLT M10X32 4

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020

yoor2020 69.STRAIGHT COUPLING
Fig.69.STRAIGHT COUPLING

(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
) 69 Abb=bhyFTYry REF
Fig.

LEV. PARTS NO. DESCRIPTION QTY
AW ® (© O B F
STRA'GHT COUPL'NG 1 1 129470-85900 COUPLING 1
2 1 26106-100322 BOLT M10X32 4
3 1 26706-100002 NUT 10
3

REFER TO FIG.82

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020

Fig.70.SLIT COUPLING

_ Ay hhyTYL G
Fig. 7 0 SLIT COUPLING

REFER TO FIG 82

voor2020 70.SLIT COUPLING
(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 121370-83970 COUPLING ASSY. 1
3 2 26450-100302 BOLT M10X30 6
4 1 26136-100322 BOLT M10X32 4
5 1 26736-100002 NUT M10 4

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020

Fig.71.SINGLE LEVER CONTROL

. 7-| i n-=arra-n
Fig. SINGLE LEVER CONTROL

MV-TYPE

voor2020 71.SINGLE LEVER CONTROL

(A)=4JH-DTE (D)=
(B)= (E)=
(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R

»n ® (€ (O B (F
1 1 128170-86500 LEVER, MORSE MV 1
2 1 41730-000680 LEVER, MORSE MT-2 1

MT2-TYPE

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 voor2020 72.MORESE CABLE

. (A)=4JH-DTE (D)=
Fig.72.MORESE CABLE ()= (E)=
(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R

A B (© O E F)

. E-X5—=7N DL e oaore e :
F'g-7 MORSE CABLE

AN =~

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 vyoor2020 73.INSTRUMENT PANEL(B-2 TYPE)

. A)=4JH-DTE D)=
Fig.73.INSTRUMENT PANEL(B-2 TYPE) i o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
7 b— ,r #/“‘/ (8_29 ,f 7") A ® () DO & ¢
Fig. INSTRUMENT PANEL (B-2 TYPE) s oo boszen X
3 2 128170-91310 SWITCH, LAMP 1
4 2 127412-91250 SWITCH W/KEY 1
5 3 123482-91291 KEY 1
\ 6 3 26716-050002 NUT M 5 10
7 3 22217-050000 SPRING WASHER 5 10
8 3 127620-91820 COVER 1
9 2 128170-91020 GASKET 1
10 2 128170-91031 HARNESS, WIRE 1
11 3 194151-55820 BULB 12V-3.4W 3
12 2 128170-91810 SCREW M5X35 6
13 2 128170-91820 WASHER 5 6
14 2 128170-91830 PLATE NUT M5 6
15 2 128696-91100 TACHOMETER 1
| 16 2 124070-91300 REFER TO 16- 1 1 1
| 16-1 2 129470-91190 SWITCH, PUSH BOTTON 1
| 17 2 128170-91010 REFER TO 17-1 1 2
| 17-1 2 124411-91010 BODY,PANEL 1

(A=*1985.10)

Remarks
1)PART NO.(124070-91300)IS MISPRINTED
PARTS NO.(129470-91190) IS CORRECT

CODE NO.
2)PART NO.(128170-91010)IS MISPRINTED
PARTS NO.(124411-91010) IS CORRECT

CODE NO. .
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR2020 Yoor2020 74.INSTRUMENT PANEL(C TYPE)

. A)=4JH-DTE D)=
Fig.74.INSTRUMENT PANEL(C TYPE) i o
(€)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
) 7 4N (CHRAT) ®w ® © ® ® @

Fig. INSTRUMENT PANEL (C TYPE) 1 1 129470-91100  PANEL ASSY. 1
2 2 127620-91500  SCREW 4
3 2 127620-91510  WASHER 8
) 2 127410-91680  BRACKET 2
41 42 5 2 12762091560  WASHER 4
0/» J};’ V 6 2 127620-91550 _ NUT 4
43 7 2 127620-91570  SCREW 4
8 2 127620-91580  WIRE 1
PEBCASEMENT PARTS 9 2 124617-91900___ BUZZER 1
10 2 22717-410160  SCREW 2
1 2 129470-91160  METER,LUB.OIL PRESS 1
12 2 157854-04300___ HOURMETER 1
13 2 127410-91510  BRACKET 3
14 2 127410-91520  WASHER 8
15 2 127410-91530  SCREW 8
16 2 127410-91580  GASKET 2
17 2 127410-91550  GASKET 1
18 2 129470-91170___ TACHOMETER 1
19 2 127410-91560  GASKET 1
20 2 127410-91570  PLATE 1
21 2 124617-91920  BULB 12V 3W 1
2 2 127410-91580  GASKET 1
23 2 124617-91840  THERMOMETER,WATER 1
24 2 127410-91590 __ GASKET 1
25 2 124617-91980  BULB 12V 1.5W 6
26 2 127410-91600  LENS 1
27 2 127410-91610 _ RETAINER 1
28 2 127410-91620  BODY,PIROT BOX 1
29 2 127410-91630 SCREW 3
30 2 46150-003610___ BOX,FUSE 1
31 3 124617-91990  FUSE 3A 3
32 2 127620-91790  SWITCH 2
33 3 127620-91780 _ CAP 2
2 2 127410-91590  GASKET 2
35 2 12157591250  SWITCH W/KEY 1
36 3 123482-91291  KEY 2
37 3 127620-91820  COVER 1
38 2 129470-91150  HARNESS,WIRE 1
39 2 127620-91830  CAP 4
20 2 129470-91190  BOTTOM,ENGINE STOP 1
4 2 124617-91980  BULB 1.5W 2
42 2 124617-91920___ BLUB 3W 2
43 2 124617-91900  FUSE 3A 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 Yoor2020 75.INSTRUMENT PANEL(D TYPE)

. A)=4JH-DTE D)=
Fig.75.INSTRUMENT PANEL(D TYPE) i o
(©)= (F)=
.o o REF. LEV. PARTS NO. DESCRIPTION QTY I R
, 75 F4 XN (DF17T) ® ® © © ® @
Fig. INSTRUMENT PANEL (D TYPE) 1 1 12441191180  PANEL ASSY. 1
2 2 12762091500  SCREW 8
3 2 127620-91510 _ WASHER 8
2 2 127620-91580  WIRE 1
5 2 124617-91900  BUZZER (DC12V) 1
6 2 22717-410160___ SCREW 2
7 2 12762091600 BLIND COVER 1
8 2 12762091610  CUSHION 4
_ 9 2 127620-91620 _ BRACKET 4
AEPUAGEMENT PARTS 10 2 127620-91630  SCREW 16
1 2 124617-91830  GAUGE, OIL PRESSURE 1
© 3 124617-91910___ WIRE W/BULB 1
3 4 124617-91020  BULB 12V-3W 1
1 2 124617-91840  THERMOMETER, C.W. 1
15 3 124617-91930__ WIRE ASSY 1
% 4 124617-91020  BULB 12V-3W 1
17 2 127620-91690  CUSHION 1
18 2 128696-91100__ TACHOMETER 1
19 2 124617-91950  WIRE W/BULB 1
20 3 12461791920  BULB 12V-3W 1
2 2 124617-91820 _ HOURMETER, INTEGRATE 1
2 2 12762091240  TIMER 1
2 3 12762091250  CELL 1
2 3 12762091720 GASKET 1
> 2 12762091730  BRACKET 1
2 3 12762091740  CUSHION 1
27 2 124617-91810___ BOX ASSY, LAMP 1
” 3 124617-91970  WIRE W/BULB 1
2 4 124617-91980  BULB 12V-1.5W 8
3 2 46150-003610___ BOX. FUSE 1
3L 3 124617-91990  FUSE 3A 1
2 2 12762091790  SWITCH 2
3 3 127620-91780__ CAP 2
” 2 127620-91810  PLUG 1
s 2 12157591250  SWITCH W/KEY 1
3 3 123482.91201 _ KEY 2
37 3 127620-91820  COVER 1
3 2 12461791940  HARNESS, WIRE 1
3 3 127620-91830__ CAP 4
20 2 127620-91860  RETAINER 1
a 2 12762091870  SCREW 1
2 2 12762091930 PANEL 1
) 2 12762091630  SCREW 2
2 2 12762091410  BRACKET 1
s 2 124617-91980__ BULB 12V-1.5W 2
6 2 124617-91920  BULB 12V-3.0W 2
a7 2 124617-91990  FUSE 3A 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020

Fig.76.EXTENSION WIRE

) IJXF>a>ra-—K
Flg-7 6 EXTENSION WIRE

voor2020 76.EXTENSION WIRE

(A)=4JH-DTE (D)=

(B)= (E)=

(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R

»n ® (€ (O B (F

1 1 129772-77500 WIRE,EXTENSION L3800 1 A
2 1 129470-77500 WIRE,EXTENSION L3800 1 B
3 1 129470-77510 WIRE,EXTENSION L1800 1 A
4 1 129470-77520 WIRE,EXTENSION L1800 1 B
5 1 129470-77530 WIRE,EXTENSION L5800 1 A
6 1 129470-77540 WIRE,EXTENSION L5800 1 B

Remarks
A) FOR B-2 TYPE PANEL
B) FOR C,D TYPE PANEL

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 voor2020 77.REPAIR SET

. A)=4JH-DTE D)=
Fig.77.REPAIR SET (o e
(€)= (F)=
. o REF. LEV. PARTS NO. DESCRIPTION QTY I R
. 77 ANTIN="Y ® ® © © ©® @
Fig. REPAIR SET 1 1 72947492501  REPAIR SET 1
o1 1 729473-92500  REPAIR SET 1
(A=*1986.12)
2 2 129553-01350  GASKET,CYL.HEAD T1.4 1
3 2 119625-11870  PROTECTOR 4
4 2 129550-12110_ GASKET 1
5 2  129550-13110  GASKET 1
6 2 12979213520  GASKET 1
7 2 129792-18090 _ GASKET 1
8 2 72947022500  RING SET 4
12 2 129150-35150  STRAINER 1
13 2 124060-39451__ SWITCH 1
14 2  129470-42520  COVER 1
15 2 129470-42530  IMPELLER 1
16 2 120470-42540 _ PLATE 1
7 2 129795-49550  GASKET 1
18 2 129470-49801  THERMOSTAT 76.5C 1
19 2 129150-49810_  GASKET 1
20 2 12949953002  VALVE W/BODY 1
I 201 2 12959553000  NOZZLE ASSY,F.INJECT 4
(A=*1986.12)
23 2 12947055700  FUEL STRAINER 1
2 2 12761091350  SWITCH THERMO 1
2 2 24341-000600_ O-RING 1
2 2  25132-004600  V-BELT 1

25

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 voor2020 78.GASKET SET

. A)=4JH-DTE D)=
Fig.78.GASKET SET (o e
(€)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
. Nyxrty b W ® © © ® @
F'|g.7 GASKET SET 1 1 72947092600  GASKET SET 1
2 2 12955301350  GASKET,CYL.HEAD T1.4 1
1 3 2 129150-01510 GASKET 1
A 4 2 129150-01530  GASKET 1
5 2 129470-01550 O-RING 2
6 2 129150-01880_  GASKET 2
7 2  129100-01620  GASKET 1
8 2 129400-01750  GASKET 1
9 2 129550-12110 GASKET 1
10 2 129150-77510 GASKET 1
1 2 129792-18090  GASKET 1
12 2 129150-32020_  GASKET 1
13 2  129150-35040  GASKET 1
14 2 129470-35120  GASKET 1
15 2 129150-42020 __ GASKET 1
16 2 129550-13110 GASKET 1
17 2 977770-01212 PACKING,LIQUID 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 voor2020 79.CLUTCH HOUSING

. A)=KBW-21 D)=
Fig.79.CLUTCH HOUSING (o e
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
. 7 -'5 o 3’-6—_ Z »n ® (€ (O B (F
Flg. CLUTCH HOUSING 1 1 777075-02550 HOUSING ASSY.,CLUTCH 1
3 2 177035-02920 PLUG M16 1
4 2 23414-160021 GASKET 16 1
5 2 177099-02130 PRALLEL PIN 2
6 2 26216-080222 BOLT M 8X22 3
7 2 26366-080002 NUT M8 3
8 2 22287-080000 LOCK WASHER 8 3
9 1 177075-02050 FLANGE 1
10 1 26106-100302 BOLT M10X30 12
1 1 22287-100000 LOCK WASHER 10 12
12 1 177099-02091 GASKET 1
13 1 26106-080252 BOLT M 8X25 3
14 1 22287-080000 LOCK WASHER 8 3
15 1 177095-02960 OIL SEAL AB2041F0 1
16 1 177090-02970 OIL SEAL AF3010F0 1
17 1 177095-02980 OIL SEAL SD20264 1
18 1 177075-02150 SHIM SET 1
19 1 177075-02250 SHIM SET 1
20 1 177099-02450 DIPSTICK W/BREATHER 1
21 2 177099-02470 COVER 1
23 1 23414-160021 GASKET 16 1
24 1 777075-04800 COOLER ASSY. 1
26 2 177075-04050 PIPE JOINT PT1/4 2
27 2 128695-44090 COCK 1/8 1
28 2 23883-160002 PLUG M16 1
29 2 23414-160021 GASKET 16 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 voor2020 80.INPUT SHAFT
. (A)=KBW-21 (D)=
Fig.80.INPUT SHAFT (B)= (€)=

(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
®»n ® (€ O B ©
< 177075-03620 INPUT SHAFT 12.17 1
[a— I Q 1 1

. 1 '7 J 3 7 7/ 7 2 1 177075-03030 INPUT SHAFT 12.62 1
F'g' INPUT SHAFT 3 1 24141-320070 BEARING 2
4 1 177090-03500 DISK, DUMPER 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020

Fig.81.COUNTER SHAFT

Fig.s

Faohro
COUNTER SHAFT

voor2020 81.COUNTER SHAFT
(A)=KBW-21 (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 777075-03021 SHAFT ASSY.,COUNTER 1
2 2 177075-03300 GEAR 225 1
3 2 177075-03311 SHAFT, COUNTER 1
4 2 24311-000180 O-RING 1A P18.0 1
5 2 177075-03320 WASHER, THRUST 2
6 2 22242-000220 CIRCLIP 22-S 1
7 2 24161-222916 BEARING 2

—_

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 Yoor2020 82.0UTPUT SHAFT

. A)=KBW-21 D)=
Fig.82.0UTPUT SHAFT (o e
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
Fig 8 214y osy @ ® © © ©& ®
. OUTPUT SHAFT 1 1 177075-03020 OUTPUT SHAFT 1
2 1 177075-03040 PLATE ASSY.,W/PIN 1
4 2 177095-03030 PARALLEL PIN 3
5 2 177095-03040 PARALLEL PIN 3
6 1 177090-03230 FEATHER KEY 2
7 1 177095-03190 KNOCK 3
8 1 177095-03200 SPRING 3
9 1 177075-03250 PLATE 2
10 1 177075-03220 RING 1
11 1 24190-120000 BALL 3/8 6
12 1 177095-03210 SPRING 3
13 1 177075-03640 GEAR 752 12.17 1
14 1 177075-03090 GEAR Z55 12.62 1
15 1 177075-03800 SHIM SET 2
16 1 177075-03110 GEAR 755 , REVERSE 1
17 1 177075-03960 SPRING 4
18 1 177075-03280 SNAP RING WR65 2
19 1 177075-03130 RETAINER 2
20 1 177075-03880 DISK 12
21 1 177020-03380 PLATE, STEEL 10
22 1 177075-03160 SPACER (A 1
23 1 177075-03170 SPACER (B 1
24 1 177075-03270 COLLAR, THRUST 2
25 1 177075-03550 COUPLING 1
26 1 24311-000350 O-RING 1
27 1 177075-03540 LOCK NUT 1
28 1 24161-455017 BEARING 4
29 1 177075-03470 RACE 2
30 1 24141-302080 BEARING 2

25 26 27

REFER TO FIG 79

0 -
Sl
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0

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020

Fig.83.CONTROL DEVICE

Va7
Fig. 83 CONTROL DEVICE

X2 3
i

REFER TO FIG. 79
BALULLAELSELY A& SN

voor2020 83.CONTROL DEVICE
(A)=KBW-21 (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 177075-06011 SHIFT FORK W/BEARING 1
3 2 177095-06070 BEARING 2
4 1 177075-06040 BAR 1
5 1 177095-06030 CAM 1
6 1 177095-06050 KNOCK 1
7 1 177095-06140 SNAP RING 1
8 1 177095-03200 SPRING 1
9 1 177095-06060 SPRING 1
10 1 177075-06050 LEVER, CONTROL 1
1 1 26106-080252 BOLT M 8X25 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020

Fig.84.TOOLS(OPTIONAL PARTS)

e84

ToALAYT(NINYFa1)ELTEY)
TOOLS (OPTIONAL PARTS)

1
A

Yoor2020 84.TOOLS(OPTIONAL PARTS)
(A)=KBW-21 (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 777075-09500 TOOLS ASSY. 1
2 2 177095-09070 RETAINER 1
3 2 177075-09050 STOPPER 1
4 2 177075-09010 SPACER 1
5 2 177075-09020 SOCKET 1
6 2 177075-09030 DRIVING TOOL (A 1
7 2 177075-09040 DRIVING TOOL (B 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR2020 yoor2020 85.TURBOCHARGEAR COMPONENT PARTS

. A)=4JH-DTE D)=
Fig.85.TURBOCHARGEAR COMPONENT PARTS i o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
| 1 1 129474-18001 TURBOCHARGER(RHB52HW 1
(A=E30946)
| 2 2 XNN131570 SHAFT,TURBO. 1
(A=E30946)
3 3 XN131004 OIL DRIP 1
4 3 XN131008 SEAL RING 1
5 3 XNB131008 SEAL RING 1
6 3 XN131106 SEAL RING 1
7 3 XN131108 LOCK NUT 1
8 2 XN131005 BUSH,THRUST 1
9 2 XNN136606 WHEEL BR348C 1
| 10 2 XNE924350 HOUSING,BLOWER 1
(A=E30946)
1 3 XNB134007 BOLTM 5 6
12 3 XNN134035 RETAINER 6
| 13 2 XNE929010 HOUSING,TURBO. 1
14 3 XNN137007 BOLT M€ 4
15 3 XNN137423 BRACKET 4
16 3 XNN137055 HEAT PROTECTOR 1
I 17 2 XNE923300 HOUSING,BEARING 1
(A=E30946)
18 3 XN133204 RETAINING RING 3
I 19 3 XNB133206 SCREW 4
(A=E30946)
| 20 3 XNB133208 SCREW 3
(A=E30946)
21 2 XN133001 SEAL PLATE 1
22 2 XN133504 BEARING 2
23 2 XN133505 BEARING,THRUST 1
24 2 XN977007 LOCK WASHER 7
25 2 XN193653 PACKING,RIQUID 1
26 2 XNN193655 PACKING,RIQUID 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



